
  
Page 1 

 
  

FARMERSVILLE CITY COUNCIL  
REGULAR SESSION AGENDA 

April 28, 2015, 6:00 P.M. 
Council Chambers, City Hall 

205 S. Main Street 
 
I. PRELIMINARY MATTERS 

 Call to Order, Roll Call, Prayer and Pledge of Allegiance  

 Welcome guests and visitors: Anyone wanting to speak on any items that are not 
the subject of a Public Hearing on this agenda is asked to speak at this time, with 
an individual time limit of 3 minutes.  This forum is limited to a total of 30 minutes.  
Please note that the City Council cannot comment or take any action on this 
item. 

 Announcements relating to items of public interest: Announcements regarding 
local or regional civic and charitable events, staff recognition, commendation of 
[...]
Landscape Design — CCA Landscape Architects

Professional Engineer Consulting Services - Wastewater Project 9



In
I I Years of

Experience

Education
Bachelor of Science I Civil Engineering

I University of Arkansas

Registrations/Certifications
Professional Engineer: TX No. 100509

Background
We propose Seth as Project Manager
for four key reasons:
V Seth is local, ensuring quick

response to all your needs;

“ Seth has critical wastewater
treatment plant experience with
facility maintenance projects to
provide a foundation for overseeing
design here; and,

V Seth specializes in pipeline
design, personally leading more
than 300,000 LF of sanitary sewer
and water line design in North
Texas in the past five years alone.

V Seth is completing an
interceptor improvement
project for NTWMD right
now that required extensive
coordination with operations
personnel. That experience and
relationships will benefit this
effort.

Seth brings more than 14 years of
experience across all aspects of
this project, giving him the required
credentials to lead this team
from concept to commissioning.
He has a reputation for excellent
communication, providing immediate
responses to needs, and for delivering
projects on time with no surprises.

Section Three I Continued

Seth Cooksey, PE
Project Manager

Experience

Major Maintenance and Rehabilitation for Southside Wastewater Treatment
Plant — City of Dallas, TX
Project Manager directly responsible for the research and preparation of multiple
Technical Memorandums as well as Design Plans and specifications dealing with
various aspects of plant upgrades and rehabilitation. Improvements included; Roadway
Design, Drainage Improvements and OLD Field Drading, Lagoon B Cleaning and
Additional Overflows, High Water Alarm Design, Pump Station Upgrades and Chlorine
and SO2 Feed Line Improvements.

Major Maintenance and Rehabilitation Project for Central Wastewater
Treatment Plant — City of Dallas, TX
Project Manager responsible for preparation of Design Plans and specifications
related to upgrades and additions to the non-potable water distribution lines and design
of a new ramp into the overflow basins as well as full site civil design plans for a new
Bar Screen Facility including water, wastewater, storm water and pavement design.

Water and Wastewater Rehabilitation (4 projects) Project #09-1891190E,
Project # 07-209E/210E, Project #07-141E/142E (Red Water) and Project #05-
021/02 — City of Dallas, TX
Project Manager directly responsible for nearly 300,000 LF of Water and Wastewater
replacement and rehabilitation at various locations in the city of Dallas. Projects
included Design Reports, Utility and Plat Research, Complete Survey Basemapping, Final
Plans, Bid Quantities and Engineer’s OPCC for all aspects of the water and wastewater
rehabilitation including pavement replacement and repair. Projects involved various
uses of trenchless (B.O.T.O.C) technologies including Pipebursting, Cured in place epoxy
liners, HDD, Pipe Ramming, Epoxy Coating of Waterlines, Pipe Ramming and Various
Tunneling Methods. Projects also involved coordination and permitting with various
agencies such as NTTA, DART, TRE and TxDOT and multiple sub-consultants.

Beck Branch Interceptor Rehabilitation (Phase I) — North Texas Municipal
Water District, Piano, TX
Project Manager for design of over 2 miles of manholes, junction boxes and
wastewater pipeline rehabilitation ranging from 33- to 45-inches in diameter. The
project included access plans, extensive bypass pumping design, complete trenchless
design rehabilitation of all pipe segments and coordination with multiple agencies.

FM 116 Water and Wastewater Utility Relocation — City of Copperas Cove, TX
Project Manager responsible for full relocation design of roughly 2 miles of existing 8-
to 12-inch diameter water and wastewater mains in advance of the widening by TxDOT
of FM 118. TxDOT design standards were required, and the project included extensive
trenchless design and coordination with multiple utilities.

Professional Engineer Consulting Services - Wastewater Project 10



fl Daniel E. Dow, PE
Treatment Process

Experience

South WWTP Improvements — Bell County, Killeen, TX
Project Manager directly responsible for enhancing operations at the existing 6.0
MGD WWTP. The project includes a detailed evaluation of cost effective alternatives to
the plant headworks to reduce organic loading on the secondary process and enhance
FOG removal. The project also includes improvements to the facility influent lift station,
enhanced secondary process aeration to improve performance and an expansion to the
solids handling process to reduce biosolids production and ultimate disposal costs.

Northwest WWTP Improvements — City of Copperas Cove, TX
Lead Design Engineer responsible for the rehabilitation and replacement of the
existing plant aeration system to reduce electrical costs and enhance treatment. Life
cycle cost projections along with constructability assessments were conducted to
maximize the impact of construction funds on the project. The project also included
flood protection for critical disinfection processes to eliminate costs associated with
damage to equipment during high discharge stream levels.

WWTP Improvements — Slippery Rock Municipal Authority, Slippery Rock, PA
Lead Engineer/Project Manager for the replacement of 1.2 MED trickling filter
plant with SBR including headworks, digestion, UV, plant water and laboratory building.
Treatment plant design focused on plant hydraulics with the final system utilizing 100%
gravity flow from influent to discharge point.

WWTP Improvements — Evans City Water and Sewer Authority, Evans City, PA
Lead Engineer/Project Manager for the planning, permitting, design and
construction of .850 MED wastewater treatment for compliance with Department of
Environmental Protection consent order. Project included procurement of major items of
equipment prior to construction bids to reduce the construction time.

WWTP Improvements — Slippery Rock Municipal Authority, Slippery Rock, PA
Lead Engineer/Project Manager for the replacement of 1.2 MED trickling filter
plant with SBR including headworks, digestion, UV, plant water and laboratory building.
Treatment plant design focused on plant hydraulics with the final system utilizing 100%
gravity flow from influent to discharge point.

Small Flows Treatment Systems
Design-build of small flow treatment systems from 5,000 gpd to 350,000 gpd. Facility
discharges included NPDES discharge to high quality waters, effluent reuse for suitable
for irrigation and direct contact uses, groundwater infiltration and aquifer recharge for
credits.
• City of Log Cabin, Log Cabin, TX

• Teen Mania Phase 2, Garden Valley, TX

• Pine Cove Camp, Tyler, TX • Bensch Ranch, Mayer, AZ

• Windmill Farms, Forney, TX • Inscription Canyon Ranch, Prescott, AZ

Section Three I Continued

I 5 Years of
Experience

Education
Bachelor of Science I Chemical
Engineering Colorado State
University

Registrations
Professional Engineer: PA No.
PE078247

Professional Engineer: WV No. 019804

Background
Daniel has more than 15 years of
diverse and progressive experience
and responsibility as a designer,
manager and process engineer in a
wide variety municipal water and
wastewater infrastructure projects
including distribution, transmissions,
collections, transport and treatment.

Dan is an expert in the
wastewater treatment plant arena,
with more than 20 successful
projects completed in his career
throughout the country.

He brings valuable experience in
small system design and expertise in
evaluating various treatment options
to balance near term capital costs
with long term operational costs.

• Houston Creek Landing, Payson, AZ

• Meadow Vista, Queen Creek, AZ

Professional Engineer Consulting Services - Wastewater Project 11



Section Three I Continued

ç.ifl
32 Years of

Experience

Education
Bachelor of Science j Electrical
Engineering Texas Tech University

Registration
Professional Engineer: TX No. 60234

Background
With more than 32 years of experience
in the engineering design field of
electrical, controls, instrumentation,
and site electrical utility systems,
Denney is acknowledged as an
expert resource with specialties in
wastewater treatment plant design
and operational efficiency.

Iin
33 Years of

Experience

Education
Master of Science j Engineering
(Structures) I University of Texas
Bachelor of Science I Civil Engineering
(Structures) I Texas Tech University

Registration
Professional Engineer: TX No. 68883

Background
Jon has 33 years of experience as
a structural engineer to support
this project, with the bulk of Jons
experience being in support of
wastewater and water facility
projects, such as treatment plants.

Denney Howard, PE
Electrical

Experience

Muddy Creek Regional Wastewater Treatment Plant — North Texas Municipal
Water District, Wylie, TX: Lead Electrical/Instrumentation Engineer for
the electrical, instrumentation and controls design. Denney provided specification
development, code compliance, project detailing, calculations, and coordination
with other design disciplines. Denney evaluated options to reduce the plant’s energy
consumption costs, with particular focus on the aeration units and odor control system.
In addition, he oversaw the design of new process control panels and participated in
submittal reviews during the construction phase.

South Wastewater Treatment Plant Expansion — Bell County WCID No. 1,
Killeen. TX: Lead Electrical Engineer for the electrical design for all of the new
process components, which included the headworks fine screening and grit removal,
sequencing batch reactor, disc filtration, ultraviolet (UV) disinfection, aerobic digesters,
belt press dewatering, and effluent pump station. In addition, Denney included
provisions for an emergency standby generator system, sized to support the full forward
flow of the new treatment plant.

Jon Jelinek, PE
Structural

Experience

Bull Hide Creek Wastewater Treatment Plant — Waco Metropolitan Area
Regional Sewerage System, Waco, TX: MEP/Structural Services Manager for
the design of the Bull Hide Creek WWTP facility to accommodate an average daily flow
of 1 .5-mgd with a two-hour peak flow of 6.0-mgd. Structural design elements include
an administration building, influent lift station, headworks structure, aeration basins,
secondary clarifiers, RAS/WAS pump station, filters, and a sludge transfer station.

Southwest Regional Wastewater Treatment Plant — City of Conroe, TX: Lead
Structural Engineer for the preliminary engineering design associated with the
improvements to the existing wastewater treatment plant. He is responsible for
all proposed structural components associated with proposed plant improvements,
including the possible construction of a new caisson-type influent lift station,
new aeration basin influent channel, existing secondary clarifier re-leveling, and
miscellaneous process and electrical equipment pads. In addition, Jon assisted with
the development of conceptual drawings and cost estimates related to all structural
components. His input during the preliminary engineering phase was critical to establish
a construction sequencing plan to maintain the plant’s operation during construction.

Professional Engineer Consulting Services - Wastewater Project 12



Walter Norwood, PE
Pipeline Engineer and Site Civil I Grading

Experience

Sycamore Creek Interceptor Rehabilitation — City of Fort Worth, TX: Project
Engineer for roughly 5,000 LE of sewer interceptor assessment and rehabilitation in
the City’s Sycamore Creek basin. The project includes rehabilitation and/or relocation of
24- to 54-inch concrete sewers and conceptual alignment for a future relief interceptor
totaling 20,000 [F.

Fort Worth Rehabilitation LXVII (67) - Storm Sewer Evaluation — City of Fort
Worth, TX: Project Manager for a sewer main installed at the intersection of West
7th Street and Carroll Street. The project included installation of a more than 39,000 [F
of 15-inch to 8-inch sewer lines using open cut and trenchless construction.

Copeland Road 18-inch Sanitary Sewer Replacement — City of Arlington, TX:
Project Manager for the replacement of a 10-inch diameter sewer main with an
18-diameter sewer along Copeland Road from Six Flags Drive to Johnson Creek. This
project was recently constructed within TxDOT rights-of-way, which required more than
customary coordination with that agency because they were in preliminary design of a
five level interchange for IH-30 and SH-360.

Tom Ray, PE, D.WRE
Texas Water Development Board/Permitting

Experience

Texas Water Development Board (T’iNDB) Funding Application WWTP — City
of Lorena, TX: Project Manager who assisted the City with completion of the State
Revolving Fund (SRF) application to the TWDB. Tom coordinated with the City and the
City’s financial and legal consultants and the TVi/DB staff. [AN prepared the preliminary
engineering feasibility report in accordance with TWDB loan application requirements.
The application included information in the WWTP PER developed by [AN, along with
project cost estimates.

Water and Wastewater Master Plan Services — Bell County WCID No. 1
(District), Killeen, TX: Project Manager for securing ARRA funding through the
TWDB for the District’s Water and Wastewater Master Plan. Tom managed the ICED
water quality permit renewals (TPDES) for the District’s water treatment plant and three
wastewater treatment plants, and provided oversight for federal funding initiatives.
In addition, he coordinated project design services between the wastewater process
design team and the District for a new, recently constructed wastewater treatment
plant and major improvements and expansion of an existing plant.

Section Three I Continued

In
20 Years of

Experience

Education
Bachelor of Science Civil Engineering

University of Texas at Arlington

Registrations/Certifications
Professional Engineer; TX No. 82049

Background
Walter has extensive experience
and work with water and sewer
rehabilitation projects. He has
experience with Sewer System
Evaluation Surveys (SSES), new
construction and sewer pipeline
rehabilitation by trenchless methods.

In
40 Years of

Experience

Education
Master of Civil Engineering Texas
Tech University
Bachelor of Science I Biology Texas
Tech University

Registration
Professional Engineer: TX No. 61305

Background
Tom has more than 40 years of
engineering experience, which
includes the procurement, application,
and management of federal funds,
and numerous wastewater treatment
projects.

Professional Engineer Consulting Services - Wastewater Project 13



Justin Reeves, PE, LEED AP
Quality Control

Experience

WWTP No. 2 Expansion and Improvements — City of Rosenberg, TX: Design
Engineer through development of preliminary design for the expansion of one of
the City’s critical wastewater treatment plants, from a 3.0 to 6.0-MGD capacity. He
developed the preliminary plant piping design and performed hydraulic calculations and
equipment selection for the influent lift station, headworks, aeration basin, clarifiers,
and disinfection systems. Additionally, Justin developed the sludge lagoon closure plan,
coordinating efforts with plant personnel, City staff, and TCEQ in preparation to close
three (3) of the existing onsite sludge lagoons no longer needed upon plant expansion.

Sink Creek Interceptor Project — City of San Marcos, TX: Quality Control
Manager for review through design of the Sink Creek sewer interceptor for the City
of San Marcos. The project included design of more than 8,500-LF of 18 and 21-
inch sanitary sewer that included a crossing of Sink Creek. Justin was responsible
for reviewing the design for constructability and all documents for accuracy and
completeness.

fl Paul Wood, PE
Quality Control

Bull Hide Creek Wastewater Treatment Plant — Waco Metropolitan Area
Regional Sewerage System, Waco, TX: Project Manager for the mechanical and